
 

Page 1-6 2001/2002 DS Golf Cars Illustrated Parts List

G

E

1

TYPICAL
2 PLACES
TYPICAL

2 PLACES

TYPICAL
2 PLACES

6

5

14

16

15

9

10

2

1

4
1

5

6
17

8

1

7

11

12 6

1

3

5

13

6 TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

FRONT SEAT
SUPPORT
VERTICAL

STRUT



 

ITEM PART NO. DESCRIPTION

 

1    2    3    4

 

2001/2002 DS Golf Cars Illustrated Parts List Page 1-7

 

QTY

E

G

1

 

1 8251 Screw, Phillips Head, 1/4-20 x 1 ........................................................................... 10
2 101904101 Plate, Body Kick .................................................................................................... 1
3 1014306 Washer, Flat, Type B, 1/4 ...................................................................................... 2
4 1012412 Plate, Body Hinge ................................................................................................. 2
5 332 Washer, Flat, 1/4 ................................................................................................... 10
6 8233 Nut, Nylon Lock, 1/4-20 ......................................................................................... 12 
7 1013032 Door, Access – Black ............................................................................................ 1
7 1013140 Door, Access – Beige ............................................................................................ 1
8 1015525 Nut, Blind, 1/4-20 .................................................................................................. 2
9 101692601 Body – Beige ......................................................................................................... 1
9 101692602 Body – White ......................................................................................................... 1
9 101692604 Body – Gray .......................................................................................................... 1
9 101692606 Body – Red ........................................................................................................... 1
9 101692609 Body – Royal Blue (Pacific Blue) ........................................................................... 1
9 101692610 Body – Dark Green ............................................................................................... 1
9 101692611 Body – Black ......................................................................................................... 1
9 101692612 Body – Classic Blue (Navy) ................................................................................... 1
9 101692613 Body – Burgundy .................................................................................................. 1
10 101696208 Body with Taillight Opening – Beige ...................................................................... 1
10 101696209 Body with Taillight Opening – White ...................................................................... 1
10 101696211 Body with Taillight Opening – Gray ....................................................................... 1
10 101696213 Body with Taillight Opening – Red ........................................................................ 1
10 101696215 Body with Taillight Opening – Royal Blue (Pacific Blue) ........................................ 1
10 101696216 Body with Taillight Opening – Dark Green ............................................................ 1
10 101696219 Body with Taillight Opening – Black ...................................................................... 1
10 101696220 Body with Taillight Opening – Classic Blue (Navy) ................................................ 1
10 101696221 Body with Taillight Opening – Burgundy ................................................................ 1
11 1017748 Clip, Body Keeper ................................................................................................. 2
12 1012047 Screw, Self-Tapping, #8-32 x 3/8 .......................................................................... 2
13 7847 Screw, Hex Head Cap, 1/4-20 x 3/4 ...................................................................... 4
14 1017936 Fender, Inner ......................................................................................................... 2
15 1017141 Support, Front Body .............................................................................................. 1
16 1015032 Mat, Floor .............................................................................................................. 1
17 102221201 Pad, Wear ............................................................................................................. 2

 

REAR BODY AND FENDER – GASOLINE VEHICLE


